Tested by Standards
Certified by Quality

Accreditation from renowned organizations from Europe and UK,
for Accelerated Weatherability Test (Artificial weathering up to 25,000 hours),
Mechanical properties & Chemical composition of our formulation.

Properties Standards Range Result Accreditations From  Page No.
Definition, Comparison and Consequences 04 to 11
Accelerated Weathering DIN EN
(50 GJ/m* @ 25000 Hours) 513 AE not more than 5 1.6 SKZ-Germany & BSI-UK 20
Tensile Impact Strength 3882;361\]2(1)3? Not less than 600 KJ/m* 934 KJ/m® SKZ-Germany & BSI-UK 16
Flexural Modulus of BS EN ISO 2 3070
Elasticity 1782013 Not less than 2200 N/mm Nirmn? SKZ-Germany & BSI-UK 16
Charpy Impact Strength 113759?1511195909 NO;OleKijn:}gan 74.5 KJ/m? SKZ-Germany & BSI-UK 25
Reduction in
Charpy Impact Strength DI ER IS0 Not More than 40% 10.4 % SKZ-Germany 25
[Before & After Weathering] 179 -1/1tA
i i BS EN ISO
\’{‘lggp%?-gfgigg 306:1997 Not less than 75°C 80°C SKZ-Germany & BSI-UK 32
Heat Reversion @ BS EN To comply as per EN
100 °C,60Minutes 12608-1:2016 12608-1:2016 Pass BSI- UK 37
Resistance to Impact of BS EN To comply as per EN
Main Profile by falling  12608-1:2016 12608-1:2016 Pass BS- UK 38
Mass @-10°C,
Weld Strength(Individual BS EN
Specimen) 514:2000 Not less than 20 Mpa  25.32 Mpa BSI- UK 39
Bleat Aa 150°C.30 BS EN To comply as per EN
ik Al 2% 12608-1;2016 12608-1:2016 Pass BSI- UK 39
DIRECTIVE  Lead should not be Not
RoHS 2011/65/EU detected detected SGS o
Flammability UL-94 10 Sec A CIPET 50
Limiting Oxygen Index ASTM .
(LOI) D2863 45 % 47% CIPET 51
Density 3571;1;[ Not Exceed 1.5 gm/cc  1.46 gm/cc CIPET 54
0 ASTM
Thermal Conductivity £.1530 0.12t0 025 Wimk  0.137w/mk CIPET 55
Co-efficient of Linear ASTM 5,0 .
Thermal Expansion D 696 Below 5x10°/ C 3.82x10°/°C CIPET 60
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Accelerated Weathering Test (DIN EN 513)

DEFINITION

Accelerated weathering is a simulation of adverse environment
conditions to speed up the weathering process to evaluate the
compatibility of uPVC Profile against extreme tropical weather
conditions.

Measure of AE value of uPVC Profile specimen through
simulation of severe climatic zone ‘s” at 25000 hours
@ 50 G)/m’ of irradiation

EN Standards vs PROMINANCE

AE 212%

COMPETENT

S
N
i“
\

£ EN STANDARD PROMINANCE

CONSEQUENCES

AE Value beyond 5 leads to discolouration hazard and
cannot comply any warranty commitment, whereas

Prominance complies AE below 2.
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Flexural Modulus Of Elasticity Test (EN ISO 178)

DEFINITION

Flexural modulus is the tendency of uPVC specimen to bend
i.e. Quantification of stress to strain ratio in Flexural
deformation.

EN Standards vs PROMINANCE

40%

HIGHER 3070

2200

EN STANDARD PROMINANCE

CONSEQUENCES

Poor Elasticity results into more brittleness and vulnerability.
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Charpy Impact Strength Test (EN 1SO 179)

DEFINITION

Charpy V-notch test, is a standardized high strain-rate test which
determines the amount of energy absorbed by uPVC during fracture.

2

DUCTILE FRACTURE BRITTLE FRACTURE
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EN Standards vs Prominance

272%

74.5
HIGHER

KJ/mz

EN STANDARD PROMINANCE

Ductile Fracture: Type of Fracture characterized by extensive deformation

of plastic or “necking” resulted by finest grades of raw
material used for extruding window Profiles.

Brittle Fracture: Type of Fracture characterized by rapid crack propagation

with low energy release and without significant plastic

deformation resulted by inferior or coarse grades of raw
materials.

CONSEQUENCES

Poor impact strength results to brittle failure.
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Weld Strength Test (EN 514)

DEFINITION

The measure of the molecular bonding
strength of fusion welding i.e. The
minimum failure load of welded corners.

EN Standards vs PROMINANCE

32%

HIGHER

y EN STANDARD PROMINANCE

CONSEQUENCES

Low weld strength leads to weld cracks and panel
cracks during transit and installation of Windows.
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Vicat Softening Temperature(VST)-(EN ISO 306)

DEFINITION

The temperature at which the uPVC test specimen
allows maximum penetration of needle upto Tmm,
while it is heated up in an oil bath with
simultaneous application of load(10N-50N) on the needle.

EN Standards vs PROMINANCE

1%

HIGHER

75

°C

EN STANDARD PROMINANCE

CONSEQUENCES

Lower VST indicates poor formulation strength and deteriorate on
early stages. Windows may deteriorate even at lower temperature.
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Tensile Impact Test (EN I1SO 8256)

DEFINITION

The method of investigating the behaviour of the
brittleness and toughness of uPVC specimen
under specified impact velocities.

EN Standards vs PROMINANCE

96%

HIGHER
oN
=
>
==
4 EN STANDARD PROMINANCE

CONSEQUENCES

Poor mechanical strength is more vulnerable for impact loads on Windows.
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Heat Reversion (EN 12608)

Definition

Heat reversion is the behaviour of uPVC Profile to withstand
the expansion or contraction at elevated temperature(100°C
at 60 minutes in hot air oven). The value shall not be >2%
in the largest opposing sight surfaces.

Heat reversion difference shall not be >0.4% of two
visual surfaces.

Consequences:

Window warpage issue .

Heat Aging (EN12608)

Definition

Heat Aging is the behaviour of uPVC Profile specimen to
withstand against the surface crack, surface peel off and
blisters when simulated at elevated temperature (1 50°C
at 30 minutes in hot air oven).

Consequences:

Cracks and rupture on the Window
Profile surface due to entrapped gases.
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SK1

We hereby confirm that the testad window profiles made of PVC-U, produced with formadation

Z122108/16

PROMINANCE uPVC DRYBLEND
of producer

Prominance uPVC Profiles, Captiv Fenestration
Appanaikenpatti, Sulur

841402 Coimbatore, TAMIL NADU
INDIA
according to the results of test report no. 122108716 dated 14 Oclober 2016

of the accredited Testing Laboratory

SKZ - Testing GmbH

Friedrich-Bergius-Ring 22

97076 Wilrzburg
GERMANY

complies with the requirements regarding

Material characteristics

(Vicat-softening temperature, Flexural modulus of elasticity and Tensile impact
strength)

In accordance with the standard mentioned below

DIN EN 12608-1: 2016-08, annex A

This s o coafim Ma the fosmulation tasied in the aforemendioned eport is in conformity with e standand.
1 the formution is changed. this certificats becomes imvalid and & naw test must be performed

LV

- £l

Worzburg, 2016-10-17 Certfication Body
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Das Kunststor-Zentrum SI(Z

Test report no.: 122108118

Customer; Prominance uPVC Profiles, Captiv Fenestration
Appanaikenpatti, Sulur
841402 Coimbatore, TAMIL NADU
INDIA

Order: Testing of the material characteristics according to
DIN EN 12608-1; 2016-08, annex A on profiles made
of PVC-U for the fabrication of windows and doors

Letter of: 2016-07-21 by: Mr. Shan

Sample recelpt: 2016-08-03

Test period: 2016-08-09 to 2016-10-10

This test report comprises 4 pages,

Worzburg, 2018-10°14
Rs/&m

iV, /% “@w

Dr. Anton Zahn

et e Ten v Retwrer e Sl G e e § A0 Indey Gvtr U Liptowas

U orgedrate it o e Lt
Ve a i iof e g 400, et don (e A Ihev g e o 06 1) B LN e MY WD T I Ay, b -t e kit v AL B v 201 biwen

U2 - e Gkt

Py e warwy
fed d-dope By 1)
ATOMA Wr thay

Ity

e b AN NS

WY e tagberiny T L LIRS (_mugﬂ_

" redd leragsht # -

AwngraN Wairsy ks T
O imairra
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SKZ

Tust report no.: 12210816

; N Order
By its lettar of 21 July 2016 the company Prominance uPVC Profiles, Capliv Fenestra-
tion, Appanaikenpatti, Sulur, 641402 Coimbatore, TAMIL NADU, INDIA instrucied the

SKZ - Testing GmbH 1o test the matedial characteristics according to DIN EN 12608-1:
2016-08, annex A on profiles made of PVC-U for the fabrication of windows and doors,

2. Test material
SKZ - Testing GmbH had the following test material at thelr disposal on 3 August 2016:
4 x 1 m window profile sections made of PVC-U, colour white

Profile manufacturer: Prominance uPVC Profiies, Captiv Fenestration, INDIA
Deslignation of system:; PROMINANCE

Designation of profile: SASH PC62 US 04

Profile marking: PROMINANCE PCE2 US 04 21.04.16 18:21 AGRN L7
Designation of formulation: PROMINANCE uPVC DRYBLEND

Base of stabilization: CaZn

3. Test procedure

Testing of material characteristics was carried oul according DIN EN 12608-1, window
profiles made of PVC-U “Unplasticized polyvinylchloride (PVC-U) profiles for the fabri-
cation of windows and doors - Classification, requirements and test methods - Part 1:
Non-coated PVC-U profiles with light coloured surfaces®, edition 2016-08, annex A,
ftem A.4.

Unless indicated otherwise, pre-testing storage and the test itself ware carried out at
standard conditioning atmosphere 23/50, class 1 according to DIN EN 1SO 291: 2008-
0a.

Usually we carry out tests according to standards for which we have an accreditation.
The list of all standards for which we are accredited s shown on the homepage at

www.skz. de.
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3.2

33

SKZ

Test report no.: 12210816

Vicat-softening temperature (VST)
The Vicat-softening temperature (VST) was determined according to DIN EN 1SO 306:

2004-10, method B/S0. The required samples were taken from the outer surface of the
window profile. The mean value is based on 3 individual values,

Requirement:

The Vicat-softening temperature (VST) must be at least 75 *C on average and each
individual value must be at least 73 °C.

Flexural modulus of elasticity

The flexural modulus of elasticity (E.) was determined according to DIN EN 1SO 178:

2013-08. The samples were taken from profile section by milling. The test speed was 1
mm/min, the support distance L was 48 mm (16 x sample thickness),

Requirement;

The fiexural modulus of elasticity must be at least 2200 N/mm? on average and each
Individual value must be at least 2000 N'mm?.

Tens#e Impact strength

The tensile impact sirength test was carried out according to DIN EN I1SO 8256; 2005-
05 on samples of type 5. The samples were taken from the outer sight surface of the
window profiles, In the direction of extrusion, by machining. The impact energy capaci-
ty of the pendulum was 50 J.

The mean value is based on 10 individual values.

Requirement:

The mean tensile impact strength must be at least 600 kJ/m? on average and each in-
dividual value must be at least 450 kJ/m®.

15 | www.prominance.com



SKZ

Tost ogort no.- 12210808

Test resuits
Vical-sofening temperature {(VST)
Vicat-softening temperature (VST) In [*C]
Indvidual values | Moan vaius
805 80.7 80.7 806

Smallest indvidual value; 80,5 °C

Flexural modulus of elasticity
Flexural modulus of slasticity in [N\mm?]
Mean vadue from min, 5 Incividual | Standard devialion
measurements
oo | 64

Smalest indvidual value: 3010 Nimm *

Tensia impact strang®
Tonsile impact strength in [ki/m?]
Maan value from 10 indMdusl | Standard devistion | Fracture behaviour
measuremants
034 143 ducsie
Smatest ndividual value: 770 k¥m®
Asssssment of tast results

The requirements of DIN EN 12608-1: 2016-08, annax A, ilem A.4 concerning material
characteristics on profles made of PVC-U far tha fabrication of windows and doors
were fufilled In the tested items.
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Das Kunststoff-Zentrum SKZ
Test report no.: 12210916-0
Customer: Prominance uPVC Profiles, Captiv Fenestration
Appanaikenpatti, Sulur
641402 Coimbatore
TAMIL NADU
INDIA
Production site: Prominance uPVC Profiles, Captiv Fenestration
Appanaikenpatti, Sulur
641402 Coimbatore
TAMIL NADU
INDIA
Order: Testing of Fastness to weathering, classification for climate
zone S (severe climate) according to DIN EN 12608-1:
2016-08 "Unplasticzed poly (vinyl chicride) (PVC-U) pro-
flles for the fabrication of windows and doors - Classifica-
tion, requirements and test methods", Part 1; Non-coated
PVC-U profiles with light coloured surfaces,
Ariificial weathering according to DIN EN 513; 1969-10,
procedure 2 (simufation of a severe climate zone 1)upt:u
raised irradiation dose equivalent first of 20 GJ/m",
Monlollo\mgupwaralaodmwondooeequl
valent of altogether 50 GJ/m?® in the wave length range of
300 nm to 800 nm.
Letter of: 2018-07-30 Ref: Mr. V. Shan
Email of: 2017-08-27 Mr. S. Devarajan
2018-05-15
Sample receipt: 2016-08-03
Test period: 2016-08-05 to 2018-09-30
This test report comprises 4 pages.
wnrzburg 21 October 2019 M\
oM i dd (( ) w, "/
\ col
Dr.-ing. Marcus Heindl W Walfgang Ries
Hesd of Testing Laboratory Deputy Group Manager
— — Testing Laborstory Proftes and
wmwmmmmm&&mw.w ttu-m D (xpbatoe bndoher sk oof de prpition
:‘:ﬂmﬁ‘ mm mw : ::: :::2:: ‘ DAKKS
Farea bngui iy )0 e 28 (eiang@rdde R iangart
L Wadey AnhgeM Warhey wwncsks g :;:ﬂﬁ:
LTATT T,
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SK1

Test report no, 122109/16-10

1. Order

By its letter dated 30 July 2016 and its emails dated 27 September 2017 and 15 May
2018 the company Prominance uPVC Profiles, Captiv Fenestration, Appanaikenpatti,
Sulur, 641402 Coimbatore, TAMIL NADU, INDIA instructed SKZ - Testing GmbH to
test the Fastness to weathering, classification for climale zone S (severe climate)
according to DIN EN 12608-1: 2016-08 "Unplasticized poly (vinyl chloride) (PVC-U)
profiles for the fabrication of windows and doors - Classification, requirements and
test methods®, Part 1: Non-coated PVC-U profiles with light coloured surfaces. Artifi-
cial weathering was carried out according to DIN EN 513: 1989-10, procedure 2 (sim-
ulation of a severe climate zone S) up to an iradiation dose equivalent first of
20 GJim®, continuation following up 1o a raised total irradiation dose equivalent of al-
together 50 GJ/m?* in the wave length range of 300 nm to 800 nm.

2, Test material
On 3 August 2016 SKZ - Testing GmbH received following test material:
4 x 1 m window profile sections made of PVC-U, colour white

Profile designation: Sash PC 62 US 04

Profile classification: class A

Profile marking: PROMINANCE PC62US 04 21.04.16 19:25 AGRNL7
Formulation: Prominance uPVC Dry Blend

Basls of stabilization: CaZn

3. Test procedure

Following tests were performed according to DIN EN 12608-1: 2016-08, item 5.9 Re-
sistance to weathering, climate zone S. Artificial weathering according to DIN EN 513:
1999-10, procedure 2 (simulation of a severe climate zone S) up to a raised irradia-
tion dose equivalent of altogether 50 GJ/m*® in the wave length range of 300 nm to
800 nm.

Unless otherwise noted testing was performed at a standard atmosphere of 23/50,
class 1 in accordance with DIN EN 1SO 291: 2008-08.

Usually we carry out tests according to standards for which we have an accreditation.
The list of all standards for which we are accredited is shown on the homepage at
www.skz.de, All non-accredited procedures are marked with *.
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SKZ

Tast report no. 1221080184111

Parameter of xenon device

Type of weathering device: XENOTEST® BETA LM

Light source: Xenon-arc source

Filter: Terrestrial daylight simulation

Black standard temperature: 65+3°C

White standard temperature: 45-50°'C

Relative humidity: 65+5%

Spray cycle: 6 min water spray, 114 min dry cycle

Irradiation energy Eyy (300 - 400) nm: 60 + 2 W/im*
Total irradiation dose equivalent in the

wavelength range (300 - 800) nm: 50 GJ/Im*
Exposure perlod: 25483 h
Stan (ronm v 1o 20 Gamy: 2016-08-08
suﬂ‘mwbmwt 2017-11-10
ENd (moomee w050 Gamey 2019-09-30

31 Fastness to weathering
Testing of Fastness to weathering was carmmied out according to DIN EN 12608-1:
2016-08, item 5.9.3.

3.1.1  Visual assessment
Visual assessment was carried out according to ISO 4582: 2017-08 by using grey
scale according to DIN EN 20105-A02: 1994-10,

3.1.2 Colorimetric assessment
The colorimetric assessment was carried out by a spectrophotometer in wavelength
range from 360 to 750 nm, standard light type D65, gloss inclusion, 10° standard ob-
servation. The colour distance A E*,, was determined according to DIN EN 1SO
11664-4: 2012-06.
Requirement according to DIN EN 12608-1 (related to 12 GJ/im?):

After ariificial weathering colour distance A E*, between unweathered and weathered
samples shall not be larger than 5 and colour distance A b* shall not be larger than 3.
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SKZ

Test report no, 122109/16-

4, Test results
41 Fastness to weathering
4.1.1  Visual assessment

The sample reached the fastness grade 4 of the grey scale according to DIN EN
20105-A02.

Neither stains, biisters nor crack formations or anything that significant damages the
appearance were cbserved,

4.1.2 Colorimetric assessment

coucr.mo as supplied mﬁ' Colour distance
L* 95.7 96,5 0.8
a* 0.8 09 -0.1
b* 29 1.5 -1.4
Colour distance A E*,; 16

5. Assessment of test results

The requirements (related to an iradiation dose equivalent of 12 GJ/m?) according to
DIN EN 12608-1: 2016-08 regarding Resistance to artificial weathering (fastness to
weathering and resistance to weathering), classification to climate zone S (severe
chimate) were met after a raised total Irradiation dose equivalent of 50 GJ/m*.
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ZERTIFIKAT SKZ

2122109/18

We nereby 209f an 1hat the tested wndaw probles maca of PYC-U, producad watk lomrylanicn
Prominange uPYC Dry Blend, CaZn

ol sreducer

Preminance uPVYC Profiles, Caplly Fenestration
Appansikenpatli, Sulur
Colmhbptore-641402
TAMIL NADU
INDIA,

accurding Lo the 1esalls of 124 repail no. 12210596 daled 1E ~agqusl 2047

ol the aoaadred Testing Lazarafuwey

SKZ - Testing GmbH
Frindrich-Bargius-Ring 22
7074 VWlirzburd
CERMANY
cemgles wilh tra requirgrends regandirg

Resistance to weathering for climate zane S {severa cllmate. ralsed
Irradiation dose equivalent of 16 GJim?)

(Impact atrangth aftar artlficial waathsring and colour fastness)

11 aesordancs . th e stancare ment oned salow

DIN EN 12608-1: 2016-08

P el oa Do 10 30170 femi s e a b Jeemesi mrd mzar os mumnaom-v
il urndtal 0 B 27@7000, MG MA710 feno=a naal d mrd wnew [y S

Wozbui 2, 2017-0B-18
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Das Kunststoff-Zentrum SKZ

Test report no.: 122109/18

Customer: Prominance WPVC Profiles, Captiv Fenestration
Appanalkenpatti, Sulur
841402 Coimbatore
TAMIL NADU
INDIA

Production site: Prominance uPVC Profiles, Captiv Fenastration

nalkenpatti, Sulur

841402 Coimbatore
TAMIL NADU
INDIA

Order: Testing of Resistance to anificial weathedng (fastness to
weathering and resistance to weathering), classification for
climate zone S (severs cimate} according to DIN EN
12608-1. 2018-08 “Unplasticized poly {vinyl chioride)
{PVC-U) profiles for the fabrication of windows snd doors -
Classification, requirements and test methods®, Part 1
Non-coated PVC-U profiles with light coloured surfaces.
Artificial weathering according to DIN EN 5§13 19868-10,
procedure 2 (simulation of a severa climate zone S) uplo a
raised irradiation dose equivalent of altagether 16 GJim* in
the wave length range of 300 nm to 800 nm,

Letter of: 2018-07-30 Ref: Mr. V. Shan

Sample recelpt: 2016-08-03

Test perlod: 2018-08-05 fo 2017-08-18

This test report comprises S pages.

Worzburg, 2017-08-18 e ’:ﬂ"ﬁ

: l =
V. M LA
: Lo
Dr.-Ing. Marcus Heindl Wolfgang Ries

7

7
-

22 | www.prominance.com




SKZ

Test report no. 12210016

Order

By its letter dated 30 July 2016 the company Prominance uPVC Profiles, Captiv Fen-
estration, Appanalkenpattl, Sulur, 641402 Coimbatore, TAMIL NADU, INDIA instruct-
ed SKZ - Tesling GmbH to lest the Resistance to artificial weathering (fastness to
weathering and resistance to weathering), classification for climate zone S (severe
climate) according to DIN EN 12608-1; 2016-08 “Unplasticized poly (vinyl chloride)}
(PVC-U) profiles for the fabrication of windows and doors - Classification, require-
ments and test methods”, Part 1: Non-coated PVC-U profiles with Bght coloured sur-
faces. Artificial weathering was carried out according to DIN EN 513: 1898-10, proce-
dure 2 (simulation of & severe cimate zone S) up to a ralsed irradiation dose equiva-
lent of altogether 16 GJ/m® in the wave length range of 300 nm to 800 nm.

Test material
On 3 August 2016 SKZ - Testing GmbH received following test material:
4 x 1 m window profile sections made of PVC-U, colour white

Profiée designation: Sash PC62US 04

Profile classification: class A

Profile marking: PROMINANCE PC 62 US04 21.04.16 19:26 AGRN L7
Formulation: Prominance uPYC Dry Blend

Basis of stabilization: CaZn

Test procedure

Foliowing tests were performed according to DIN EN 12608-1: 2016-08, item 5.9 Re-
sistance to weathering, climate zone S. Artificial weathering according fo DIN EN 513:
180808-10, procedure 2 (simulsation of a severe climate zone S) up o a raised iradia-

tion dose equivalent of altogether 16 GJIm? in the wave length range of 300 nm to
800 nm,

Unless otherwise noted all tests were carried out at standard atmosphere 23/50,
class 1 according to DIN EN ISO 291: 2008-08.

we carry out tests according to standards for which we have an accreditation.
The list of all standards for which we are accredited is shown on the homepage at

www.skz de.
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SKZ

Test report no. 12210916

a1 Resistance to arfificial weathering

Testing of Resistance to artificial weathering {fastness to weathering and resistance
o weathering) was performed according 1o DIN EN 12608-1: 2016-08. Procedure of
artificial weathering is based on the requirements according to DIN EN 513, proce-
dure 2, simulation of a savere ckmate zone (S). Surface outside was irradiated, The
artificial weathering was carried out up 1o a raised Irradiastion dose of altogether 16
GJ/m? in the wave length range between 300 nm to 800 nm,

Parameter of xenon device

Type of weathering device: XENOTEST" BETA LM

Light source: Xenon-arc source

Filter: Terrestrial daylight simulation

Black standard temperatura: 65+3°C

White standard temperature: 45-50°C

Relative humidity: 6515%

Spray cycle: 6 min water spray, 114 min dry cycle

Irradiation energy Eyy (300 - 400) nm: 60 £ 2 Wim?
Total irradiation dose equivalent in the

wavelength range (300 - 800) nm: 16 GJim?
Exposure period: 8140 h
Start: 2016-08-08
End: 2017-08-04

3.1.1 Resistance to weathering

Testing of Resistance 1o weathering was carried out according to DIN EN 12608-1:
2016-08, item 5.9.2 on double noiched specimen following DIN EN I1SO 178-1/1{A:
2010-11, but with a residual width between notches of (3 + 0.1) mm and with the di-
mensions (50 x 6 x wall thickness) mm. The test was carried oul subsequent to artifi-
clal weathering on reference samples, which have been storad in the dark, as well as
on weathered samples. During this test the weathered surface was subjected to ten-
sile strass.

Requirements according 1o DIN EN 12608-1 (related to12 GJ/Im*®):

The mean value of Charpy notched impact strength at condition as delivered (un-
weathered) shall not drop below 55 k/m?.

After artificial weathering Charpy nofched impact strength of weathered samples shall
not drop more than 40 % compared to the valus of the unweathered sampies,
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SK1

4of5
Yest report no. 12210816

3.1.2  Fasiness to weathering

Testing of Fastness to wesathering was carried out according to DIN EN 12608-1:
2016—08 item 5.8.3,

3.1.2.1 Visual assessment

Visual assessment was camied out according to ISO 4582: 2007-08 by using grey
scale according to DIN EN 20105-A02: 1984-10.

3.1.22 Colorimetric assessment
The colorimetric assessment was carried out by a spectropholometer in wavelength
range from 380 to 750 nm, standard light type D65, gloss inclusion, 10° standard ob-
servation. The colour distance A E*s was determined according to DIN EN ISO
11664-4: 2012-06.
Requirement according to DIN EN 12608-1 (related to 12 GJ/m?):

After artificial weathering colour distance A E*y, betwean unweathered and weathered
samples shall not be larger than 5 and colour distance A b* shall not be larger than 3,

4. Tost results
41 Reesistance to artificial weathering
411 Resistance to weathering

Charpy notched impact strength
Samples corresponding to DIN EN ISO 179-1/ 1fA (notch base radius 0.25 mm)
reference sample (unweathered) weathered sample amendment
X [edim? | E X [kaim? | s [%]
744 | 15 867 | 18 104
10xP* 10xP* 5
(10 x partial break) {10 x partial break)

X = mean value s = standard deviation
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SKZ

Page Saf 5
Test report no. 12210816

4.1.2 Fastness to weathering
411 Visual assessment

The sample reached the fastness grade 4 of the grey ecale according to DIN EN
20105-A02,

Neilther stains, blisters nor crack formations or anything that significant damages the
appearance wore observed,

412 Colorimatric assessment

Colour coordinates ”?u";fu Sample afler | Golour distance
D 95.7 96.4 0.7
a* 08 08 0.0
b* 29 12 4.7
Colour distance A E*w 1.8

5. Assessment of test results

The requirements (retated to an lradiation dose equivalent of 12 GWm?) according 1o
DIN EN 12608-1: 2016-08 regarding Resistance to artificial weathering (fastness o
weathering and resistance to weathering), classification to climate zone S (severs
climate) were met after a total irradiation dose equivalent of 16 GJ/m®.
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Test Report 8572674.

UPVC Profiles
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Introduction.

This saport has boen prapaned by Erval Craary and relabes to the activity detailed balow:

| Job number: 8572674 Capty Fenestration
i Job type! Testing Sampias Scemited Appanakanpattl, Subs
t Start Date: 25/07/2016 Coimbatore
| Test type: Direct m“"
| Sawgde 1D: 10164761 Infie
10165196
10173643
Reglstration:  NA
- Protocol; by
| Queliy system: WA
' Registration: NA
' Protocal: A
| Quasity system:  NA

The report has been approved for issue by Mark Manito — Team Manager

This issue supersedes all previous issues. The amendment giving rise to this issue of the Report can be ascertained by contacting the authorizing
signatory.

| ' tsoue Date: 12 Sepbember 2017

Objectives.

Direct test

Product Scope.
PC 62-U5-04

Report Summary.

The samples were recetved on 25 July 2016 and the testing was started on 25 July 2016

The samples submitad compled with the requirements of the test work conducted,

Page 2 of 15 making excellence a habit
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Description of Test Samples.

1 off Main Profile(inc 1 off PAS 23 & PAS 24 door profile)

4 off 250mm (+10y-10) lengths

2 off 200mm (+ 10y-10} lengths

12 off 300mm (+/-Senm) lengths

1 off 1000mm (+10/-10) lengths

10 off welded 90* comers with S00mm long legs *1% and "V values for each welded profile

Page 3 of 15 ~making excellence a habit.
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Test Requirements.

BS EN 12608 Direct

8572674-Test Report.

54

513

5.2

BEGEEE

53

532

Thickness of walls of main profile

533

Tolerances on other dimensions

534
5.4

Mass of main profiles

5.5

Hest reversion

5.6

Resistance to Impact of main profiles by falling mass

57

Behaviour after heating at 150 C

5.8

Weldability

AHBHEEHE

Page 4 of 15
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Glossary of Terms.

PASS: Comples. Tested by BSI engineers st 851 lsboratones,

PASS1: Comphes, Wnessed by 851 enginears n manufactunrs Boomtory,

PASS2: Compies. Tests camed out by third party lab; results accepted by BSI.

PASS*: Report resulted in uncertainty and stotes thet Compliance Is more probable than non-compéance
FAIL: Non complancs « Product doss not mest the regquirements of this cliuse.

FAIL*: Report resulbed in uncertainty and states that Non-compiance s mone probadie than complance.
NJA: Mot applicatie to dessgn under consideration.

N/T: Not destad due to smiinty 10 poavicushy Wsted it referancs aarkr st raport.

Conditions of Issue.

This Test Report 5 issued subject to the conditions stated in current szue of BSI Terms of Service’. The results containad hersin
apply only to the particular sampiols) testod and to the spedfic teets camied o, 36 detailed I this Test Report. The issuing of this
Test Report does not indicate any messure of Approwsl, Certficaton, Superision, Control or Surveliance by BS] of any product. No
exdract, ateidgement o abistraction from 3 Test Regort may be published of used to advertise 3 product mihout the sritten consent
of BS1, who reserve the absclute right to ogree or regect ol or any of the detals of amy kems or publicty for which consent may be
sought.

Shoukt you wish [0 speak with BS1 in rela00n 10 this repoet, phaase contact Qustomer Servces on +44 (06450 50 9000,

0135
Opanions and Interpretations expressed hersn are outside the scope of our UKAS sccreditation.

Uniass otherwise stated, any resuits not obtained from testing in 3 BSI Bboratory are cutside the scope of our UKAS
accreditation.

Page 5 of 15 making excellience a habit
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S I o 8572674-Test Report,

BS EN 12608 Direct
Test Results.

REQUIREMENTS
Materials

Physical Properties
Material characteristics

Vicat softening temperatura
Annex A4.1 (BS EN 150 306:1997)

Vicat softening temperature (°C) 75 min 80.6 Pass
Samples taken from profile PC 62-US-04

Charpy Impact strength

Annex A4.2 (See BS EN IS0 179-2:1999)

Arithmetic mean (k)fm’) 20 min 20.94 Pass
Standard deviation (K)/m’”) . 94

Co-effickent of variation (%) . 45.37

Samples taken from profile PC 62-US-04

Mean for 6 brittle (P) fractures

Arthmetic mean (ki/m’) 20 min 74.50 Pass
Standard deviation (kJ/m’*) - 2.58

Co-efficient of variation (%) - 3.46

Sampies taken from profile PC 62-US-04

Mean for 4 ductie (P) fractures

Flexural modulus of elasticity
Annex A4.3 (BS EN 1SO 178:2003)

Mean flexural modulus of elasticty (MPa) 2200 min  2967.5 Pass
Samples taken from profie PC 62-US-D4

Tensile impact strength at 23°C

Annex A 4.4 (BS EN IS0 8256:1997)

Arithmetic mean (Kifm?) 600 min 664.30 Pass
Standard deviation (KJ/m") - 74.85

Co-efficient of variation (%) - 11.27

Samples taken from profie PC 62-US-D4

Page 6 of 15 making excellence a habit
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Test Results (Continued).
CLAUSE

L8 REQUIREMENTS

52 Appearance

The colour of the profiles shall be the same and uniform when viewed by normal vision or
corrected vision at a range of 1m, In 45° north sky light viewing perpendicular to the susface
in accordance with EN ISO 105-AD1:1995 or with an equivalent artificial source of light. The
surfaces of the profiles shall be smooth, flat and free from pitting, Impurities, cavities and
other surface defects. The edges of the profiles shall be clean and burr-free.

Profile code Assessment
PC 62-US-04 Pass
Page 7 of 15 makmg excellence a habit

33 | www.prominance.com



bsi.

Test Results (Continued).
CLAUSE

5. REQUIREMENTS (CONTINUED)
53 Dimensions and tolerances

531 Nominal shape

accordance with Tabde 4
532 Thickness of walls of main profile

manufacturer
533 Tolerances on other dimensions

Profile code: PC 62-U5-04

Oass A
See drawing on page 14

Manufacturer’s drawing number: None
Issue date: Nome

Dimension Actual measurement (mm)
619

81.54

82.03

101.51

3.01

2,53

MMOoMNm>»

Page 8 of 15

8572674-Test Report,

The ooss-section of the profies shal conform to the nomna! profile. The tolerances of the
external dimensions of the profile with respect to the nomingl profile shapa shall be in

The thickness of the walls of the main profie according to Agure 2 shall be dedared by the

The oribical dimersions of main prafiles other than the thickness of the extemal wals and of
auxilary profiles as well as their tolerances shall be specified by the manufacturer

Hﬁﬁg

making excellence a habit
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Test Results (Continued).

CLAUSE

5. REQUIREMENTS (CONTINUED)

53 Dimensions and tolerances (Continued)
5.34 Deviation from straightness of main profiles

When measured In accordance with the method descnbed in
Cause 6.2 the deviation from the straightness shal not be grester than 1mm for a length of

im

Profile code
PC 62-US-04

8572674-Test Report.

Sight surface Specified Actual Assessment

1 1 max 0.13 Pass
2 1 max 0.29 Pass
Page 9 of 15 making excellence a habit
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Test Results (Continued).
CLAUSE

5. REQUIREMENTS (CONTINUED)
54 Mass of main profiles

When measured in accordance with the method desaribed in
Clause 6.3 the mass per metre length of main profies shall not be less than
95% of the naminal mass per metre length

Profile code Spacified (%) Actual (%)
PC 62-US-04 95 min 100.6

B572674-Test Report.

Assessmant

Page 10 of 15 making excellence a habit
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Test Results (Continued).
CLAUSE

5. REQUIREMENTS (CONTINUED)
55 Heat reversion

§5.1 Main profile

5.5.2

When tested in accordance with BS EN 479: 1999 far each test spedmen the hest reversion
of the two largest oppasing sight surfaces shall not be greater than 2.0%

The difference (n haat reversion for each test specimen between these sight surfaces shall
not be greaster than 0.4%

Auxiliary profiles
When testad in accordance with BS EN 479: 1999 the heat reversion for each test spedmen
shall pot be greater than 3.0%, for glazing beads used externally, a limit of 2% max is

recommended
Mean reversion
Profile code Actual value Assessmant
PC 62-US-04 0.99 Pass
1.01 Pass
099 Pass
Variation between sight surfaces
Profile code Sample code Actual value
PC 62-US-04 ] 0.17 Pass
2 0.02 Pass
k| 0.08 Pass

Page 11 of 15 making excellence a habit
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Test Results (Continued).

CLAUSE

5. REQUIREMENTS (CONTINUED)

5.6 Resistance to impact of main profiles by falling mass

When man profiles are tested in accordonce with BS EN 477:1999 for the appropriate
classfication no more than one test specmen shall show rupture In the wall

For coextruded prafiles the delamination of the comxtruded layer & also considered as
falure

Profile Codes  Class Mass used Drop Number
(9) height (m) fallures out of
10
PC 62-U5-04 11 1000 1.5 0

Page 12 of 15

making excellence a habit
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Test Results (Continued).
CLause

5. REQUIREMENTS (CONTINUED)
5.7 Behaviour after heating at 150°C

When tested in accordance with BS EN 478:1999 the profiles shall show no defects. Far
coextruded profiles the defamination of the coextruded layer & also considered a5 failure

Profile code
PC 62-U5-04

5.8 Wealdability
When tested in accordance with EN 514:2000, the mean weld faiure stress shall not be less
than 25 MPa and no individusl resut shall fall below 20 MPa
Profile code I(mm*) V(mm) SampleNo Stress (MPa) Assessment

PC 62-U5-04 47227644 317 1 24.34 Pass
2 25.27 Pass
3 2636 Pass
Mean 2532 Pass

Note 1" and V' values supplied by manufactures.

Page 13 of 15 making excellence a habit
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Manufacturers Drawings.

Page 14 of 15
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Photograph of Samples.

***End of Report***
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Report No. : MAN:TR:7630011891

PROMINANCE uPVC PROFILES
CAPTIV FENESTRATION.S F NO-2071B 1C, APPANAIKENPATTY, SULUR o
COINEBATORE -£43402
INCEA
CONTACT PERSON ! VR DEVARAJAN G'U'
THE FOLLOWING SAMPLE|S| WASIWERE MEO AND IDENTIFIED BYION BEHALF OF THE CUSTOME kg
SAMPLE DESCRIPTION WG PROF
QUOTE NO FCRHW&?MJ
COUNTRY OF QRIGIN INDAA
SAMPLE RECD ON 080a1e TESTING PERIOD : 120802016 - 16042044
TEST(S) REQUESTED ROHS TEST

Test Roquasind Setocwd tost (8) s raquesied by chem

Teal Mathod ¢ PRase miar o naxt pagals).

Test Reauti{s) S Pleass reder %o oexd pogeds)

Cenclustion Bietnd on 0w pecdomad (peh on selectod pan of submited savples, he nesults of Lead,

Mercury. Cadmmm, Hexaualkend cheamium, Pobyboomsinsted biphernyls (PBB), Potytrominsied
diphenyt ethers {PEOE) comply with the limils as st by RoMS Oirectve 201 1MSEU Annex i;
recasting 200098EC.

Per Pro SGS India Pyt Lid.

Authorized Signatary

Kapll Pa@t
(Asst. Manager- Chemical)
Email your Test Report Relsted Enquikies ul Feedback HLT@sgs.com
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: JESTREPORT
ort No. : MAN:TR:7530011891 DATE : 19/08/2016

Tost rosult :
ID for sample 1 TABDO11E91
Description for sample  : WwPVCPROFLE

Tost Mom(s): Unit Test Mothod Results MDL Limit
{Determination of Cd by ICP-0ES)
(Ceteminason of Pb by ICP-OES)
Nercury (Hg) mgkg With refierence ¥ EC 62321.4:2013 nd 5 1000
{Detanminason of Hg by ICP-OES)
Wn Chromium myékg With refiarence 10 £C 623212008 nd 2 1000
(Cotaminason of GV by UV-AS)
Sum of PABs mgkg Wih refacence 1o E£C 623212006 nd. N 1000
{Deteminaton of PEE oy GC-MS)
With reference to £C 6232 122008
Manobromobphe mg'kg d 50 -
- oyl (Celemination of PEB by GCAS) B
With reference o E£C 823212006
Dibromobephe mgkg nd 50 .
™ {Catarmington of PEE ty GC-MS)
With reference fo T 6232 72008 ~
Trbromobiphe mykg .d
L {Detarmination of PEE by GC-MS) " i
With referesce to E£C 823212008
Tatraberomobiphan d 50 -
i 4 mgke {Dutenmmaton of PEE by GC-MS) ;
. With reference o E£C 623212008
Hexabromabiphesryt makg (Det on of PEB by ) nd 50
With refsrsnce 1o £C 6232120068
Pentabromobiphermt d 5
2 makg {Determrsson of PEE by GC-MS) g
With reference fo EC 6232120068
Heplatwemebiptenyd m'kg ¢ ination of PEB by ) nd Sy =
With refarences %o 1EC 623212006
Octabromablpheryt mo'kg rtion of PBB by R nd &0 -
Nonabromabiphenyt me*g | Wit reference o IEC 625212008 nd 50 -
26 | WSS Page 2cf7 Cosoos me 75300wmce

e Ououmer & maxt by P Covpary Unow 13 Coowi Cotdsoms o 36wl (WWiod Owadd O Gviiobie O WQuisl a0 soosstie o
Wmmmm,mmmm Tarrs 8nd Contiing b WOrpns A00UTEIEE waw.G0S CONVRIN_C-So0avart I ATKNA08 5 Ghawn 20 O Srdanon of

Ratdy, i Tonans Cnlinad theass Aoy hokie of B Socament is advioad fad infaaraton consdned bamon sflec the Company's Sodngs al he tme of
»mmmmmns.icua My The G WS SN NOMPOANIY i 10 A5 Clerd 00 D0 doCemand 00 NOE AREAR LIS BATES 3 5 33MEIAN
Vore domsctang o (har ngits cre o igets ke e e Rry tod aharatioe, Krpery oF TESASOS of T SO O ippssrinog of (M O0rsesl &

SNTAAL Mg Wferions rusy B paaaacatod 1 10 Sdast quden! of the lea
UTRes SEMOVGS CINNE TR0 NESSN IO I IR Ml fopOn M Onfy 30 T SRTON0H] MIRG OK] SUOM ST PE) 0 st ned M 30 s only THy cicine s Qe De mEcases
exlegd N AR wibhcad peor approvdd of S Covgry

BEE R e e | Torepartean, Pt N 20, Bocter 3, TNT Mancsar P 122650, Haties, i € 9011290 178 88
Nagz B00e (1505 toma. 40 A 5 Mwg Vites (Wt Vhewhm 400 30 1. 00 G590 5838 1 (0} 660 B9 s com

Ve o 38 Boo HE SN
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{Dederrrenaton of PEE by GC-MS)
With sskrsrca b0 EEC 625212008
D«mm d -
makg (Daseemination of FEE by GC-MS) s £
With selerenca fo E€C 623212008
C nd, . 1000
rmoﬂ’soﬁt mgkg saion of S .
With seference fo £C 623212000
Manocbromodipbeny! sther nd 50 -
" Mgk (Determinaton of PBOES by GC-MS)
With seferance lo IEC 623212000
Dromediphanyl ether nd 50 -
y maikg (Datemination of PEDES by GC-MS)
With swhwancs 10 1IEC 8232131008
Trbromoediphenyl ether nd 50 -
" makg (Determination of PEDES by GC-MS)
With selevencs 1o IEC 825212006
elrabeomodi d 50
T promiemer | MIKD | rmmeminetion of PBDEs by GCMS) |
With slevence 1o 1EC 523212000
nd.
Pentabromodiphenyl sther | mgkg ol PBDES by d 50
% With suference (o 1EC 623212008
Hexabromodiphenyl ether | mgikg A PBOES by nd. 50 -
With slsancs (0 IEC 823212008
d. 50 .
Heptabromodphenyl ather  ~ mgko 130 of PEDES by n
With teleencs tn IEC 823212006
Octabromod i d 50 .
phemylemer | MO0 | i semmination ol PBDEA by Go-Msy |
With reference 1o [EC 62321 2008
Nonatwomoediphanyl ether A -
iy mgko (Datermenotion of PEDES by GC-MS) e »
Dacabromadipherny ethar mgikg With miemance o |EC 623212008 o =
L (Déatermination of PEDES by GC-MS)
Note -
) mgfg = pom : O 1wt = 1000ppm
) na > not detecwns
43 MOL = Method Detcson Limit
) W - The oweraption of Desa N oot appiice o 20087 I VEC wae sveasekal by the Europrss Conrt of Jovdee by @ Sccminn ol
unmmsw-w;mmmumdm“mwzn
&) - =notegelated
208 A VBB Page Sof 7 Cwww 3o TEDIN Y
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JEST REPORT i
Report No. : MAN:TR:7530011891 DATE : 19/08/2018

(WA

Macrowaw Digestica Micromave Digesion
Synioe System
10 milcone, HNG, 10 sl HNO; + 0.5 sl HF
Cool down
Cool down -
AddD25 g
orthobark ackd
Filirathon
25 ml finsd volume
h
ICP-0FS
Analyzed By: Suman Mandrwal Checked By:Kapil Patil
208 M . wamud Peged ] Contut Mo 726 18904
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Report No. : MAN:TR:7530011881

'

Semple Pratreatment

.

Soudlet axiracton
USEPA 3560C/3580EC
623212008

‘

Concantrata'D e
Extracied solstion

.

FiRar £ necessary

y
On High Mass Range GCMS-
Sample Analyzed

Analyzed By: Suman Mandrwal Chacked By:Kapdl Patll
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Report No. : MAN:TR:7530011891 DATE : 19/08/2016

Process Flow for analysis of Hexavalent chromium contents in cs, metals and ic
components gample
Sample
! :
Non Metalic [ Metaic Sample |
Sample
:
Adding digastion !
reagent | SPOTTEST
Hestirg lo S0-95°C for
Extraction
Fiterabon & pH acustrent I
Adding 1,5-dipheryicarbazide
‘ far coler development
Adding 1,5.dipheryicarbande
for cofor denelopenent !
L Red Color indicate presence
of Hexachramium If
Analysis on UV-Vis NBcassary confirm with UY-
Spactomhiometer Vis Spactarphiometer
v 3
DATA
Analyzed By: Suman Mandrwal Checked By:Kapil Patil
Pageo oty Cummad o TR0
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Sample Photo: as received

Report No.: 7480011891

SGS suthenticate the pholo on ongnal repart only.

Test performed as per the cand®ons grven by the chent
Above Test subcontracted to SGS approved lab,

i

' JESTREPORY =
Report No. : MAN:TR:7530011891 DATE : 19/08/2016

*** End of Report ***
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Prominance uPVC Profiles,

M/s, Captiv Fenestration,

S.F.N0.207/1B, 1C, Selekarachal Road, Pages..“X..Nos. PatABCA&D

Appanaickenpatti, Sulur,
Coimbatore — 641 402,

wf IRet.  © pated: 15.10.2018

oihew TFF W % S SoWW T3 [ TEST REPORT AS PER TEST STANDARD : Refer Part C

CENTRAL INSTITUTE OF PLASTICS
ENGINEERING & TECHNOLOGY

(Mrealry of Charmecals & Faniaen, Govt. of Inda)

Guihgy, Channai - 00 M2 India.
Tol | 2236470906 Fan =81 &4 . 22254797
E-mal - chensaiGoipet govin Weoeln | wws olbetgowin

TEST REPORT ¥ /Sl No, 10487
fidié 4 | REPORT NO. 51944

m fDats 27.”-2018

wa Hve W fyr  PARTICULARS OF SAMPLE SUBMITTED

[ - % JPART-A )

&) fm wa wm /a) Name of the Sample UPVC Profiles
-a8 stated by the party
s} #fer ww B W v/ b) Date of Receipt of sangile 18102016
%) eAvetismerted | o) Grade ( variety ! type ) stze { class Not applicable
f) vt [ / d) Declared value, i any Not applicable
T W% % (a)Cods No F - PC82USH4
)  dw # wt fwin wiw/ f) Batch No. and Date of Manufaciure: Not applicable
w) um/g) Quantty Z2No's
T} 48w st fifa £ h) Mode of Packing Packed in carton pack
%) et dc @ W /i) Seaded or rot Not Sealed
st) Wi w= 90w ) Any other information -
[vm - w/parT.8 |
5yE 550/ SUPPLEMENTARY INFORMATIONS
#®) ARfen wrfmfeat 4 ded [ a) Reference to samping procadure . Samgling not done by this lab
w) WM owE w o weus T gd W wiow
b) Supporting documents for e measurement taken and result derived : AsgiveninPart C

ey wnl serted | fffty o s whes &R & W s
Deviaticn from the test method as prescrbed in relevant work instructions, if any @ No devistion Srom the standard

10,001 1o Y2.500 ( AVP ) 124 2016

10'&
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CENTRAL INSTITUTE OF PLASTICS
ENGINEERING & TECHNOLOGY
Mninry of Charicats & Fatisers, Gout. of Indin)

Ouindly, Chaneal - 500 032 da
Tol . 2226470506 Fax ! 91 - 84 - 22254707
Emal | chanmai@oipet govie Webis & waen Cioed gow i

[vm - n jparT.C |
wigm wftwm | TEST RESULTS

Test Duration: 18.10.2016 to 27.10.2016

sl. ‘ ‘ Results
No. Property Standard | Unit Al
| 1. | Fammabiy wes | - Ve

REMARKS - NM
NOTE:
1. The results redated only to the items tested as supplied by the party,

2. The test certificate shail not be reproduced in full except without the written approval of
the laboratory.

] T Zo‘a
3

10001 4 12500 FAVP /1242018 SIGNATORY
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CENTRAL INSTITUTE OF PLASTICS
ENGINEERING & TECHNOLOGY

|Ninstry of Chenicals & Fertligers, Goat. of Indm |

iy e
- -l - ChanARHEIOEaR QO VIDSID , MWW CIZELGOVIN
-  1esupd 10 | TEST REPORT # 7SI No.
" Mis.Captiv Fenestration, ' 12687
Prominance UPVC Profiles, feiid @ (reporTNO. 1 53643
SF.No.2017MB & 1C, Pages.....Nes. PanABC&D

Selakarachal Road, Appanaickenpatti, foaw / Dste |

Sulur, Coimbatore — 641 402. 12™ May, 2017
wof /Ref. ¢ D1:27.04.2017
iy e w1 ¥ St ghgw Y ) TEST REPORT AS PER TEST STANDARD : Refor Part C
(&1 - % (PART-A |

=y #Fm w1 fewy / PARTICULARS OF SAMPLE SUBMITTED

W) fRs W A a) Name of the Sample . Prominance UPVC Profile
-as stated by the party
w3)  # gt @ Wi arde/ b) Dante of Recsipt of samplo ‘ 01.06.2017
3 TmAwWvawReE ) o) Grade ) vaniety ( type ! size /dass - Not applicable
f) e W=/ d) Declared vaiue, If sy : Not applicable
3| wrz \/e)Code No LOI1
3) #w @ m fwin wiws M) Bsich No. and Dsle of Manutacture Not applicable
®) W/ g) Quanity . 01 Sample
®)  tm w8 My 7 h) Mode of Packing Packed in polythane cover
4 vwr e o /) Seakd or nal Not Sealed
;) Wi = PR/ ) Any ohar information 2
[ v - w/pagT-8 |
7w Tl | SUPPLEMENTARY INFORMATIONS

W) AfEn wRE T e [ ) Reference to sampiing procedure {  Sampling not dona by this lab

=) =Y W OB W TN Seeew T ut T Shers
b) Supporting documents for tha measurs 1 W taken and result darved | AsgivaninPartC

v @l owd wy A fife ow sr s fin @ own oy
¢) Deviation from the test method as prescribed in relevant work instructions, if any : No deviation from the standard

17501 o 15000 ) A 1 09.00) 201 ¢ 1012
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o ey ois wieEw

7 | % = CENTRAL INSTITUTE OF PLASTICS
it T S Lo ENGINEERING & TECHNOLOGY
(e B #re dwns, S wey) ; \ q._._._‘_ﬁ (Mislstry of Chiérricals & Fertitzars. Gone. of ba)
e, ¥ - o m. = Guirdy, Channal - 600 052, Inda
VI 2225470106 Ywn ; §1.84.22264701 Tol 2225470108 Fan: #1 - 44 - 27234707

&ﬂ" Emu,m-nqlgamewnu&'mmaﬂqwn

frad « merorTno. 1 D3643 TEST REPORT

_ #d /S.No. 12RR7
T (Oste 42,08,2017 ’

(sm - m /paRT.C )
TigW WU TEST RESULTS
Test Duration: 01.05.2017 to 12.05.2017

. Property Standard Unit | Results obtained
0.
‘ 1 ’ Limiting oxygen index ASTM D 2863 % 47.0
PART- D
REMARKS - Nit
NOTE:

1. The results related only to the items tested as supplied by the party,

2. The test certificate shall not be reproduced in full except without the written approval of
the laboratory.

202

L2501 1o 15000 | AP ) 0950 217 AUTH
IORISED SIGNATORY
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CENTRAL INSTITUTE OF PLASTICS
ENGINEERING & TECHNOLOGY

(e (Medatry of Chosscals & Feriianes, Gowt of inda)
i, Ouindy, Chernal ~ €00 032, s,
et o Yol ZZ2SATUV06 Fan 31 .44
ool - chweradBopst oo in Visbate | wwe, Cipt gov in

W wd [ Issued to TEST REPORT senine 7791

MWs. Prominance uPVC Profiles,

Captiv, Fenestration, $.F .No 207/18, 1C, fré 4 /mEpoRT No. 151393

Selekarchal Road, Appanaickenpatti, Pages..d _Nos.  PataBCAD

Sulur, Coimbatore - 641 402,

fw [ Date : 08.09.2016

wef (Rel.  : Lated: NIl
qttem R WX % SFon gtwm i | TEST REPORT AS PER TEST STANDARD : Refer Pert C

{(wm - % /PART -A |
v % w frrew / PARTICULARS OF SAMPLE SUBMITTED

=) A w3 3%/ 08) Name of the Saenphe 1) Profile Frame, Sash. Mullion
2) Compounded Matenal
a5 statad by the party
=) W wo ¥ W wiu/b) Oate of Reosipt of sample 16.08.2016
5} tmrwwreesena /) Grade vanaty / type ( size / class Not appicabie
§) w5 /d) Declared value, If any Not applicable
7)) W R /e Code No Not applicable

=) dw o ud featn arfiee) f) SBatch No. and Date of Menufactre:  Not applicatile

w) wr/g) Quantty 01 Box
¥) ¥n e /h) Moda of Packing Packea n carton box
T s ¥ w T /i) Seated or not Not Sealed

o) W S W/ ) Any olher invomation

(= - wipant.s |
WTE ) SUPPLEMENTARY INFORMATIONS

m) AR wrtnid & 9 ( 8) Reference jo sampling procedure Sampling not done by thes lab
Ay W w3 2 g Y EERs xeedw O Ww wheTw
b) Suppeorting documents for the measurement 1aken and result  danved As gven in Pan C

1) e e Wt O Bl % sgem wiem fifn @ w0 ofteds
c) Deviaticn from the test method as prescribed In refevant work instructions, £ any & No deviation from the stsndard

751 © 10,090 F AVP/ 18,02 2016 1ot
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e Wy % wRers CENTRAL INSTITUTE OF PLASTICS
fmfty tez dedeta ENGINEERING & TECHNOLOGY
{Wnvatry of Charsioais 3 Farilzers, Gost. of intia)
A e ;e e
W IZSAMN06 Bew 2254700 S mutl; Chormai@ipatgont Websle : wencipetovule
fdé 4 /MEPORTNO. 1 51393 TEST REPORT
=® /SN0 9991
fors [Dato:  08.09.2016
[wm - 7 ipaRT-C |
wigw WM ) TEST RESULTS
Test Duration: 17.08,2016 to 08.09.2016
N Results |
sL Obtained
| No Property Standard | Unit —
i Profile PVC Compound
1. | Density ATIO | o 146 144
L —
1afa
7631 1o 19000 ) AP | AR 2018 SIGNATORY
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([ZL-- CIPET Q
s Chennai-32 \ : Contir ¢

RepotNo; 51393 TESY RESULTS Date: 08.09.2016
[ Resulls
s1. No Property | Standard Unit | Obtained
' Profile
1. | Thetmal Conductivity ASTM
, a 55°C Mean Temperatwe | E-1530 j Wik 0137
‘ i |

Sol4

. P
.f‘h}ot:'ludc«([- L4

I
7~

__;
(L=
*
Aumué: SIGNATORY
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4 CIPET @
o \ Contrwstion Sheet

ReportNo: 51393 TEST RESULTS Date:  08.09.2014
) Resuits
SI. No ' Property Standard | - Unit Obtained
l : PVC Compound
1 Thermal Conductivity ASTM Wimk 0165

‘ at 55'C Mean Temperatura | E-1530

PART- D

REMARKS - Nil
NOTE:

1. The resaits related only 10 the items tested as supplied by the party.

2. The test certificate shall not be reproduced in full except without the written appro,al of
the laboratory.

k\h\ [m>:’ .JQ“.L dota

P
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e iR A wfers 4 = CENTRAL INSTITUTE OF PLASTICS

Faad (&65 ENGINEERING & TECHNOLOGY
gﬁf&' hipd ‘ (Misistry of Cramicals & Fertitzers, Govt. of ingis)
, -
=

H
H
3
i

Guingy, Chenned - 500 032 India.
T . 22254700008 Fax ;51 - 44 - 222654707
Emal - chemnafceetpovin Wataite - www cpet.gov.n

Ao
W | 28547008 dvw ¢

1esu8d 1o TEST REPORT 1 18l No.
I:IT:. Prominance, Captiv Fenestration, % 8630 50307
Appanaikenpatti, Sulur, SF No:207/B, 1C, frdré # / REPORT NO. 1
Coimbatore — 641 402, png,.m,; PatABC&D
Tamil Nadu,

fers / Date 09" May, 2016
#ed IRef.  :Letter dtd: 01.04.2016
wigw e T % sEEn whgw fiE ) TEST REPORT AS PER TEST STANDARD : Refor Part €
[N - & IPART-A |
v v w1 fiw / PARTICULARS OF SAMPLE SUBMITTED

w) A W W/ a) Name of he Sample . UPVC Profile samples
-as stated by the party

) W wa @3 W wda/b) Date of Receiptof sample ¢ 04.04.2016

Y) Swsasw/wesra /o) Grade /vanely ftype /size/class - Not applicable
) i@ %/ d) Declared value, f any .. Notapplicable
3) Wi . /e)Code No. | Naot applicable

®) & W wt fawiw ariar/ 1) Batch No. and Date of Manufackire: Not applicable

w) W/ Q) Quanity . 2 Bundle
q) dfm = df [ h) Mode of Packing . Covered in Poly bag
) s W w T /i) Sealed or not . Not Sealed

o) W ¥ F/ ) Any other information

[ wm - wipaRT-8 |
wppes e/ SUPPLEMENTARY INFORMATIONS

%) Affen wrimfedt #g vef [ 5) Reference to sampiing procedure : Samplng not done by tis lab
sn) W w3 o fAg T weww weardw of s afrers
b} Supporting documents for the measuremeant takan and resull derived : As given In Pan C

Y) wm W spEe 3 fieie % sgee wiew Of 8wl wftedy
¢) Deviation from the lest method as prascribed in redavant work instructions, if any ¢ No deviation from the standard

7501 %2 10,000 / AVP ) $B.02 2096 1of 2
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CENTRAL INSTITUTE OF PLASTICS
ENGINEERING & TECHNOLOGY
Ministy of Cherricals & Ferthonts, Govt of Indka)

Guindy, Chasns - 600022 ndla
Tol: 22264M0106 Fux : BY - 84 . 22264007
Comel - charnah@Boioet Qovia VWabiet | wens,sipet Dovie

fritd o / REPORT NO. : 50307 TEST REPORT

w4 /s, no. 8630
foow /Cate | 09 05.2016
(sm - m paRT-C )
T ST | YEST RESULTS
Test Duration: 05.04.2016 to 09.05.2016
> | Proerty | Standard | Unit  Results Obtained
N Heat reversion [ EN4TS C 1.89
[ . [ " No defects and no
2. Bc?:ov'!gtl‘ #ftar Naalig | EN 478 . dalaminations are
| @ observed visually
" Resistance to Impact by falling | o =
mass
h S Height: 1500,0mm EN 477 - No fallure
Weight: 1000.0g \
4. | Vicat softening temperature : 87.0
| Method B @ 5kg load IS0 308 i .
‘ Flexural strangth 74.58 ‘
5. 1@1.“““" | ASTMD 790 = MPa
e ‘ |
Flexural modulus 1936
6. | @ 1.4mmimin ASTM D 790 uPa 3 :
1. Tensile strength | AsTMDE3s | MPa | 4293
@ B0mmimin - [ ] _
5 [ Elongation at Break ASTMD 638 | % 15.69

3. Charpy Impact strength ASTMD 256  KJim'  No break @ 111.75

(Notched)

PART- D
REMARKS - Nil
NOTE:
1. The results related only to the items tested as supplied by the party,

2. The test certificate shall not be reproduced in full except without the written approval of
the laboratory. ol 2.

(_

TSO1 19 10.000 / AVP { 98.02.3018 AUTHOR]S&E&NATDRV
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CENTRAL INSTITUTE OF PLASTICS

¥ Shenp o wfers

i et ENGINEERING & TECHNOLOGY
(s *S:En am T {Miistry of Cromicaie & Pertibaens, Cove of Infia)
T S | ; e s T
W 225470108 SR 914422254707 m ﬁ"ﬂé E-md u-v-\..wo&in \‘n;w:wwwdoelootn
‘ TEST REPORT
F Fr0 fissued o ¢ =4 /Sl.No. 19958 —
Mis. CODCN Fenestration, m -d | REPORT NO. :
SF.No, 207/1B & 1C, 5
Selakarachal Road Appanaickenpatti, Pages.. S=~...Nos. p’&%‘%ﬁ
Sulur, Colmbatore ~ 641 402. ows /Dats :
dod (Ref. | pated: 23.05.2017

gy gFE W % 3R Tiww f9E  TEST REPORT AS PER TEST STANDARD : Refer Pant C

[emT - % /PART-A |
v ¥R W f ( PARTICULARS OF SAMPLE SUBMITTED

=)  #fam = ¥/ a) Name of the Sampla Profile sample
, ] 2o .as stated by the party
) e ww ¥F = wriw/ b) Date of Receipt of sample 26.05.2017
¥ Desaswsama £ o) Geade / vanety | type / size | Gass Not applicable
§) i T/ d) Declared value, i any Not applicable
7w # ) e) Code No Not applicable

%) dm @ wi frafw arftw/ f) Batch No. and Date of Manudaciuee:  Not applicable

=) ==/ g) Quansity 01 Sample
q) Afwm W e (h) Mode of Packing Covered polythene cover
) =twt b 5 T (i) Sealed o not Not Sealed

st) Wl s e L) Any ather irformation -

[wm - w/paRT.B |
R MISUPPLEWARY INFORMATIONS

A} At sriwied ¥y Sof / 8) Referencs to sampling procedure : Sampling rot done by this lab
M) we WA W U W s weaE g W
b) Supporting documanta for the measuremont taken and resull derived ¢ A8 given in Pant C

%) wefes wrd srgtedl § Fedffer W sqen wltew dfa 1w Fees
¢) Daviation from the test method as prescribed in relevant work nstructions, If any | No deviation from the standand
12501 15 15000 ) AVF 1 00.03 2017 100]
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CENTRAL INSTITUTE OF PLASTICS

1. The results related only to the tems tested as supplied by the party,

the laborstory,

‘{‘ﬂf«mfr'n i Faai ENGINEERING & TECHNOLOGY
(o W FOE AT, S e (Ministry of Chamicals & Fartbens, Govt. ol nda)
foél. ¥ - o T BTN e U1 - 44~ 22354707
W S 2254T0T0E e | 91400 S l-m-l‘caavabcow.w-'h 'm::a-:v;-w;iauo:g-
frdrd § /REPORT NO. : 53900 TEST REPORT
w8 /Sl No. 12"’58
m ! m'o : os‘osmv
(sm - 1 /PART.C |
giew WUy ) TEST RESULTS
Test Duration: 29.05,2017 to 05.06.2017
I 51 Results
| No Proparty Standard | Unit Obtained
thermal expansion D 696 rC 3.82X10°¢
{010 80C)
PARY-D
REMARKS - Nil
NOTE:

2 mmmomummmlnmummmmmupmm

Zd&

12501 1p 12000 / AP ( (2 002017
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CENTRAL INSTITUTE OF PLASTICS

ENGINEERING & TECHNOLOGY
(Mentatry of Chamicals & Fertitoers, Govl of Inda)
Gundy, Chenmal - 800 032 e,

¥ gy A% @iy
fifeitn wy et

forvs ot e Swy, SRR
St ¥R . a0 .

Tl e T GO T o omean et s
Wy Issuedto - TEST REPORT =4 (8LNo. 14B15
M/s. Captiv Fenestration,
Prominance UPVC Profiles, friré 4 /meporT No. 55229
SF.N0.207/1B & 1C, Pages...4..Nos. PaiABCS80
Selakarachal Road, Appanalckenpatti, s / Date -
Su!ur Colmbatore — 641 402. 14.11.2017
/Ref. - D1:24102017

RiiLL e W % A vy ek ( TEST REPORT AS PER TEST STANDARD ; Reder Part C

{9 - % JPART-A |
v At w1 frem | PARTICULARS OF SAMPLE SUBMITTED

W) #yE w9/ a) Name of the Sample : UPVC Profile
-as slaled Ly twe party
a) O wm ¥ W wrda )/ b) Dete of Receipl of sample 25102017
¥ teswervswavnt (o) Grade ) vanety / type ! size [ dass Not applicable
1) st =/ d) Declaned value, ¥ any ¢ Not applicable
3 we ¥/e)Code No, HS-01

3) fm A w fsiw arda) {) Batch No. and Date of Manutaciure: Not applicable

=) W/ g) Quantity : 01 Sample
T e W A h) Mods of Packing : Packed in woven sack
¥) v % W W7 /1) Seaded or not " Not Sealed

M) Wi S TR/ |) Ary other informartion

[ wm - wsparT .8 |
w=1qes ywrd | SUPPLEMENTARY INFORMATIONS

w) Wfen wdwies] §1 Wed /@) Reference 10 sampling procedure ; Bampiing not done by (his lab
) UM WA Tay T weren Conde o e gt
b} Supparting documents for tha measuremant taken and resull sered : Asgiven in Part C

1) wEhE s st 4 Perfte W oppm wlwy dfn & wif e
¢} Deviaon from the lest method as prasaibad in relevant wark instruchions, # any : No daviation from !e standaed

12507 to 13000 1 AVP ! B03.201T7 ) “e
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wa g oy s
becenuieoc s 2 2|

(e T #HTR s, e wem)
YoR, W - 0 03
w06 ten 4422254707

CENTRAL INSTITUTE OF PLASTICS

ENGINEERING & TECHNOLOGY
Mty of Chamicas & Fartbzan, Gost. of hds)

Guindy, Crennai « &00 032, Ingia
Tl 2TUTOV06 Fak ¥ -84 222547007
Ermall | cnenadi Boipet.gov n Websile © waw.cpel gov n

frdiZ © ( REPORT NO. : TEST REPORY
95229 w4 /S.no 14610
fevw:/ Duie 14.11.2017

(wm - 7 /PART-C ]
dgn vfwm ( TEST RESULTS

Test Duration: 25.10.2017 to 14.11.2017

i Property Standard Unit | Results obuin«n
5 | Heat Stability Test* . _ 7 No significant colour
(Condition - 200°C for 30min) change is observed

*Note

Heat stabddy tes! was carmied out by using glass tube, thermostatically controlled heating method
maintained at 200°C for 30 minutes using universal indicating paper with P 1 to 10.

FPART - D
REMARKS - NIl
NOYE:
1. The results related only to the Hems tosted as supplied by the party.

2. The test certificate shall not be reproduced in full except without the written approval of
the laboratory.

20!.{,

12501 1o 5000 ) AVP { 03032017
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